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Jiangsu TUV Product Service Ltd. — Shenzhen Branch is a subcontractor to TUV SUD Product Service GmbH according to the principles outlined in 1ISO 17025.

Jiangsu TUV Product Service Ltd. — Shenzhen Branch reports apply only to the specific samples tested under stated test conditions. Construction of the actual
test samples has been documented. It is the manufacturer's responsibility to assure that additional production units of this model are manufactured with identical
electrical and mechanical components. The manufacturer/importer is responsible to the Competent Authorities in Europe for any modifications made to the
production units which result in non-compliance to the relevant regulations. Jiangsu TUV Product Service Ltd. — Shenzhen Branch shall have no liability for any
deductions, inferences or generalizations drawn by the client or others from Jiangsu TUV Product Service Ltd. — Shenzhen Branch issued reports.

This report is the confidential property of the client. As a mutual protection to our clients, the public and ourselves, extracts from the test report shall not be
reproduced except in full without our written approval
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2 Details about the Test Laboratory
Details about the Test Laboratory

Test site 1:
Company name:  Jiangsu TUV Product Service Ltd. — Shenzhen Branch
6th Floor, H Hall,
Century Craftwork Culture Square,
No. 4001, Fugiang Road,
Futian District 518048,
Shenzhen,P.R.C.

Telephone: 86 755 8828 6998
Fax: 86 755 8828 5299
Test site 2:

Company name:  Audix Technology (shenzhen) Co.,Ltd
Block Shenzhen, Science & Industry Park,
Nantou, Shenzhen,

Guangdong,
China
Telephone: 86 755 2663 9496
Fax: 86 755 2663 2877
Report Number: 68.850.10.057.01 Page 3 of 177

Jiangsu TUV Product Service Ltd. — Shenzhen Branch
6 floor, H Hall, Century Craftwork Culture Square, No. 4001, Fugiang Road, Futian District, Shenzhen 518048, P. R. China, Tel. +86 755 8828 6998, Fax: +86 755 8828 5299



&

Product Service

3 Description of the Equipment Under Test

Description of the Equipment Under Test

Product: Wireless Access Point
Model no.: RG-AP220-E
Brand Name: Ruijie

Options and accessories:  NIL

Rating: DC 48V, 25W

RF Transmission

Frequency: 2412-2462MHz, 5745-5825 MHz

Description of the EUT: Wireless Device

Remark: Test with adaptor: FSP025-1ADF07B made by FSP Group Inc

Input: AC 100-240V, 50-60Hz, 0.8A
Output: DC 48V, 0.52A

Auxiliary Equipment Used during Test:

DESCRIPTION MANUFACTURER MODEL NO.(SHIELD) SIN(LENGTH)
Notebook pc DELL D430
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4 Summary of Test Standards
Test Standards
FCC Part 15 Subpart C | PART 15 - RADIO FREQUENCY DEVICES
Subpart C - Intentional Radiators
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5 Summary of Test Results

Technical Requirements
FCC Part 15 Subpart C
Test Condition Pages Test Result Test location
Pass Fail N/A
15.207 Conducted Emission 8 X L[] [ Test site 2
AC Power Port
15.247 (b) (1) Conducted 12 X [0 U Test site 2
peak output power
15.247(d) Band edge 16 X ] [ Test site 2
compliance of RF emissions
15.247(d) Spurious RF 39 X O O Test site 2
conducted emissions
15.247(d) 15.209 Spurious 100 | X [0 U Test site 2
radiated emissions
15.247(a)(2) 6dB bandwidth | 110 | X1 [ [ Test site 2
15.247(e) Power spectral 146 X [ [] Test site 2
density
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6 General Remarks
Remarks
The only difference between two models is that RG-AP220-E has two same radio modules,
RG-AP220-SE only has one radio module. So all the tests were applied on RG-AP220-E,
RG-AP220-SE is deemed to fulfill relevant all requirement without further testing.

This submittal(s) (test report) is intended for the Class 2 permissive change of WLAN a/b/g/n
mini-PCl Module, Model No.: DNMA-83, FCC ID: NKR-DNMAS83.

SUMMARY:

All tests according to the regulations cited on page 5 were

W - Performed

O - Not Performed

The Equipment Under Test

W - Fulfills the general approval requirements.

O - Does not fulfill the general approval requirements.

Sample Received Date: 30 September 2010
Testing Start Date: 30 September 2010
Testing End Date: 11 January 2011

- Jiangsu TUV Product Service Ltd. — Shenzhen Branch -

-

Tested By 2011-03-02 Sunny Lu
Test Lab Engineer Date Name Signature
- \'. ﬂ
T
Prepared By 2011-03-02 Cookies Bu ]
Project Engineer Date Name Signature
yw
Reviewed By 2011-03-02 Paul Yu ’ [
Assistant EMC Manager Date Name Signature
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7 Technical Requirement
7.1 Conducted Emission

Test Method

1 The EUT was placed on a table, which is 0.8m above ground plane

2 The power line of the EUT is connected to the AC mains through a Artificial Mains Network
(A.M.N.).

3 Maximum procedure was performed to ensure EUT compliance

4 A EMI test receiver (R&S Test Receiver ESCS30) is used to test the emissions from both
sides of AC line

Limit
Frequency QP Limit AV Limit
MHz dBupVvV dBpVvV
0.150-0.500 66-56* 56-46*
0.500-5 56 46
5-30 60 50
Decreasing linearly with logarithm of the frequency
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Conducted Emission

Data: 3 File: D:DATA' 2010 test datalTTUNV20110102.EMG (7)
0 Lewvel (dBuV) Date: 2011-01-03
FCCPART 15 C
FCC PART 15 C (AWG)
40
u.15 2 ki 1 2 L] 10 20 30
Trace: (Discrete) Frequency (MHz)
Fite no 1lffconduction Data Mo HE|
Dis./Aint. HE 2010 ESHZ-Z5 LINE
Limit iFCC FART 15 ©
Env./In=s. 129.5%C,/55% Engineer :Paul Tian
EUT tAPZZ0-E
Power Rating :4C 1Z0V/60Hz
Test HMode 1T Mode
LIS Cable Eniz=zion
No Freg Factor Loss Reading Lewvel Limits Margin ERemark
[MHz) [dE) [dE) [dEuWV) [dBuWV) [dBuV) [dE)
1 0.17985 0.zz 9.88 41.35 51.45 64,49 13.04 QF
Z 0.26940 0.z2 9.88 33.30 43 .40 61,14 17.74 QF
3 0.38880 0.z4 9.88 35.47 45.59 5g8.09 1z.50 QF
4 0.38880 0.z4 9.88 37.47 47,59 Eg.09 10.50 QF
5 0.806870 0.z4 9.89 27.28 37.39 E&.00 15.61 QF
f 1.314 0.235 9.89 ZB.72 36.54 Se&.00 12.1a oF

Remarks: 1.Emission Lewel=LISN Factor+Cahle LossiInclude 10dE pulse limirt)
+Feading.
2.If the average limit is mwet when useing a quasi-peak detector.
the EUT shall bhe deemed to meest hoth limits and measurement
with average detector is unnecessary.
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Conducted Emission

Data: 4 File: D:'DATAZ010 test data\T'TUNV20110102.EM6 (7)
0 Level {dBuv) Date: 2011-01-03
FCCPART 15 C
4 FCC PART 15 C {AWG)
2 |
] fi
40 e ]
7
u.15 2 5 1 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
3ite no :1ffconduction Data Mo HE
Dis./ant. H 2010 ESHZ-z5 WEUTRLL
Limit :FCC PART 15 C
Env./Inz=. 129.5%C/55% Engineer :Paul Tian
EUT 1 APZZ0-E
Power Rating :AC 1Z0W/60Hz
Test HMode 1 Tx HMode
LIS Cable Eniz=zion
No Fredg Factor Loss Reading Lewvel Limits Margin ERewmark
[MH=) [dE) [dE) [dEuv) [dEuv) [dEuV) [dE)
1 0.1798E 0.z1 Q.88 4z.14 BEZ.23 g4, 49 1z.28 QF
2  0.26940 0.z1 9.88 36.56 46.65 61.14 14.49 QF
3 0.41565 0.z22 9.88 Z5.680 35.70 47,47 11.77 byverage
4 0.41565 0.2z 9.88 39.15 49.25 57.47 .22 QF
E 0.80s870 0.z4 9.89 30.97 41.10 Eg.00 14.590 QF
& 1.314 0.z5 9.89 30.25 40.39 E&.00 15.861 QF
7 10.596 0.45 10.00 24,60 35.05 &0, 00 Z24.95 QF

Femarks: 1.Ewmission Lewel=LISN Factor+Cable Loss(Include 10dE pulse limit)
+Feading.
Z2.If the average limit iz wet when useing & gquasi-peak detector.
the EUT shall he deemed to meest hoth limits and weasurement
with average detector iz unhecessary.
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Test Equipment List

DESCRIPTION MANUFACTURER | MODEL NO. | SERIAL NO. | CAL. DUE DATE
Test Receiver Rohde & Schwarz ESHS10 838693/001 Dec.18, 11
L.I.S.N.#1 Rohde & Schwarz ESH2-75 834066/011 Mar.30, 11
L.I.S.N.#3 Kyoritsu KNW-242C 8-1920-1 May.08, 11
Terminator Hubersuhner 50Q No. 1 May.08, 11
Terminator Hubersuhner 50Q No. 2 May.08, 11
RF Cable Fujikura 3D-2wW LISN Cable 1# May.08, 11
Coaxial Switch Anritsu MP59B M55367 May.08, 11
Passive Probe Rohde & Schwarz ESH2-Z3 299.7810.52 May.08, 11
Pulse Limiter Rohde & Schwarz ESH3-72 100341 May.08, 11
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7.2 Conducted peak output power

Test Method

The transmitter output is connected to the Spectrum analyzer. The Spectrum analyzer is set to
the peak power detection.

Limits for conducted peak output power measurements

Frequency Range Limit Limit
MHz W dBm
2400-2483 <1 <30
5745-5825 <1 <30

Conducted peak output power

IEEE 802.11b modulation (1Mbps) Test Result

Channel Frcehqatjnennecly Antenna Data Rate (F)’g;[ﬁ:: L Result
(MH2) Port (Mbps) (dBm) (dBm)
CH1 2412 Chain0 1 15.03 30 Pass
CH1 2412 Chainl 1 14.90 30 Pass
CH1 2412 Chain2 1 14.93 30 Pass
CH®6 2437 Chain0 1 15.20 30 Pass
CH6 2437 Chainl 1 14.45 30 Pass
CH6 2437 Chain2 1 15.18 30 Pass
CH11 2462 Chain0 1 15.70 30 Pass
CH11 2462 Chainl 1 15.34 30 Pass
CH11 2462 Chain2 1 16.08 30 Pass
IEEE 802.11g modulation (6Mbps) Test Result
Channel F?ehqinennec!y Antenna Data Rate (F)’g;[/fl):: L Result
(MH2) Port (Mbps) (dBm) (dBm)
CH1 2412 Chain0 6 17.28 30 Pass
CH1 2412 Chainl 6 16.63 30 Pass
CH1 2412 Chain2 6 17.51 30 Pass
CH®6 2437 Chain0 6 17.23 30 Pass
CH6 2437 Chainl 6 16.48 30 Pass
CH6 2437 Chain2 6 17.52 30 Pass
CH11 2462 Chain0 6 16.96 30 Pass
CH11 2462 Chainl 6 16.94 30 Pass
CH11 2462 Chain2 6 17.14 30 Pass
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IEEE 802.11n HT20 modulation (6.5Mbps) Test Result

Channel F?ehqatjnennecly AEEIE] DEIE REUS I(zgf/sgrt I;roovt/aeJr Lt Result
(MH2) Port (Mbps) (dBm) (dBm) (dBm)
CH1 2412 Chain0 6.5 19.17
CH1 2412 Chainl 6.5 18.75 23.85 30 Pass
CH1 2412 Chain2 6.5 19.30
CH®6 2437 Chain0 6.5 19.13
CH6 2437 Chainl 6.5 18.89 23.91 30 Pass
CH®6 2437 Chain2 6.5 19.37
CH11 2462 Chain0 6.5 18.55
CH11 2462 Chainl 6.5 19.27 23.82 30 Pass
CH11 2462 Chain2 6.5 19.29
CH149 5745 Chain0 6.5 19.97
CH149 5745 Chainl 6.5 20.32 24.95 30 Pass
CH149 5745 Chain2 6.5 20.23
CH157 5785 Chain0 6.5 19.94
CH157 5785 Chainl 6.5 20.92 25.12 30 Pass
CH157 5785 Chain2 6.5 20.12
CH165 5825 Chain0 6.5 20.56
CH165 5825 Chainl 6.5 21.90 26.05 30 Pass
CH165 5825 Chain2 6.5 21.26
IEEE 802.11n HT40 modulation (13.5Mbps) Test Result
Channel F?ehqinennecly AEETE) DT RGNS (;gf/fl)éjl’t I;roovt/aelr =it
(MH2) Port (Mbps) (dBm) (dBm) (dBm) Result
CH3 2422 Chain0 135 14.05
CH3 2422 Chainl 135 13.53 18.77 30 Pass
CH3 2422 Chain2 135 14.38
CH®6 2437 Chain0 135 14.12
CH®6 2437 Chainl 135 13.44 18.80 30 Pass
CH®6 2437 Chain2 135 14.47
CH9 2452 Chain0 135 14.08
CH9 2452 Chainl 135 13.96 18.67 30 Pass
CH9 2452 Chain2 135 13.66
CH151 5755 Chain0 135 16.70
CH151 5755 Chainl 135 16.84 21.45 30 Pass
CH151 5755 Chain2 135 16.49
CH159 5795 Chain0 135 16.39
CH159 5795 Chainl 135 16.95 21.40 30 Pass
CH159 5795 Chain2 135 16.52
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IEEE 802.11a modulation (6Mbps) Test Result

Channel F?ehqznennec!y Anptg?tn a D(al\tﬂ% Rate I(zg;[/\r;grt Ll

(MH2) ps) (dBm) (dBm) | Result
CH149 5745 Chain0 6 19.80 30 Pass
CH149 5745 Chainl 6 19.54 30 Pass
CH149 5745 Chain2 6 19.65 30 Pass
CH157 5785 Chain0 6 20.20 30 Pass
CH157 5785 Chainl 6 20.42 30 Pass
CH157 5785 Chain2 6 20.03 30 Pass
CH165 5825 Chain0 6 20.30 30 Pass
CH165 5825 Chainl 6 21.42 30 Pass
CH165 5825 Chain2 6 20.46 30 Pass
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Test Equipment
DESCRIPTION MANUFACTURER | MODEL NO. SERIAL NO. CAL DUE DATE
Spectrum Analyzer Agilent E4446A US44300459 May 08 2011
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7.3 Band edge compliance of RF emissions

Test Method

The band edge compliance of RF radiated emission should be measured by following the
guidance in ANSI C63.4 with respect to maximizing the emission by rotating the EUT,
measuring the emission while the EUT is situated in three orthogonal planes (if appropriate),
adjusting the measurement antenna height and polarization etc. Set RBW and VBW to 1MHz
to measure the peak field strength and set RBW to 1MHz and VBW to 10Hz to measure the
average radiated field strength.

The conducted RF band edge was measured by using a spectrum analyzer. Set span wide
enough to capture the highest in-band emission and the emission at the band edge. Set RBW
and VBW to 100kHz, to measure the conducted peak band edge.

Limits

According to §15.247(d), in any 100 kHz bandwidth outside the frequency bands in which the
spread spectrum intentional radiator in operating, the radio frequency power that is produced
by the intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within
the band that contains the highest level of the desired power, based on either an RF
conducted or a radiated measurement, provided the transmitter demonstrates compliance with
the peak conducted power limits. In addition, radiated emissions which fall in the restricted
bands, as defined in §15.205(a), must also comply with the radiated emission limits specified
in 15.209(a) (see Section 15.205(c)).
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Band edge and compliance of RF emissions

2412-2462MHz Band:

IEEE 802.11bmodulation (1 Mbps) Test Result
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Chain2:
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IEEE 802.11gmodulation (6 Mbps) Test Result
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Chain2:
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IEEE 802.11n HT20 modulation (6.5 Mbps) Test Result
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DESCRIPTION MANUFACTURER MODEL NO. SERIAL NO. CAL DUE DATE
Spectrum Agilent E4446A US44300459 May 08, 2011
Amp HP 8449B 3008A02495 May 08, 2011
Antenna EMCO 3115 9607-4877 May 17, 2011
Bilog Antenna Schaffner CBL6111C 2598 Dec.14, 2011
HF Cable Hubersuhne Sucoflex104 May 08, 2011
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7.4 Spurious RF conducted emissions

Test Method

The transmitter output is connected to the Spectrum analyzer. The Spectrum analyzer is set to
the peak power detection.

Conducted RF measurements of the transmitter output were made to confirm that the EUT
antenna port conducted emissions meet the specified limit and to identify any spurious signals
that require further investigation or measurements on the radiated emissions site.

The resolution bandwidth(RBW) and the video bandwidth (VBW) of the spectrum analyzer
were respectively set to 100kHz and 100kHz.

Limit
Frequency Range Limit (dBc)
MHz
1000-25000 -20
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IEEE 802.11n HT20 modulation (6.5 Mbps) Test Result
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Test Equipment List
DESCRIPTION MANUFACTURER MODEL NO. | SERIAL NO. CAL.DUE.DATE
Spectrum Analyzer Agilent E4446A US44300459 May 08, 2011
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7.5 Spurious radiated emissions

Test Method

1 The EUT is placed on a turntable, which is 0.8m above ground plane.

2 The turntable shall be rotated for 360 degrees to determine the position of maximum
emission level

3 EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find out
the highest emissions.

4 Maximum procedure was performed on the six highest emissions to ensure EUT compliance.
5 Each emission was to be maximized by changing the polarization of receiving antenna both
horizontal and vertical.

Limit
Frequency Field Strength Field Strength Detector
MHz uV/m dBuV/m
30-88 100 40 QP
88-216 150 435 QP
216-960 200 46 QP
960-1000 500 54 QP
Above 1000 500 54 AV
Above 1000 5000 74 PK
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IEEE 802.11b modulation (1 Mbps) Test Result
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Indicated Correction Factor FCC Part 15.247/15.209
Frequency Receiver ?;Sgs)r '(3:/'3; Ant. Cable | Pre-Amp. ([Emission| . . Margin
(MH2) Reading Factor Loss Gain Level (dBuvim)|  (dB) Result
(dBuV/m) (dB/m) (dB) (dB) (dBpV/m)
CH1 (2412 MHz)
749.74 12.50 QP V 22.00 4.70 / 39.20 46 6.80 Pass
750.02 17.45 QP H 22.00 4.70 / 44.15 46 1.85 Pass
4824.00 44.10 PK \% 34.32 10.64 35.08 53.98 74 20.02 Pass
4824.00 43.56 PK H 34.32 10.64 35.08 53.44 74 20.56 Pass
2390.00 56.85 PK \Y 29.44 7.39 36.62 57.06 74 16.94 Pass
2390.00 47.66 PK H 29.44 7.39 36.62 47.87 74 26.13 Pass
CH6 (2437 MHz)

4874.00 43.65 PK \% 34.41 10.69 35.03 53.72 74 20.28 Pass
4874.00 42.36 PK H 34.41 10.69 35.03 52.43 74 21.57 Pass
CH11 (2462 MHz)

4924.00 45.63 PK \Y 34.49 10.76 34.98 55.90 74 18.10 Pass
4924.00 44.36 PK H 34.49 10.76 34.98 54.63 74 19.37 Pass
2483.50 55.57 PK \% 29.49 7.58 36.60 56.04 74 17.96 Pass
2483.50 55.70 PK H 29.49 7.58 36.60 56.17 74 17.83 Pass
Indicated Correction Factor FCC Part 15.247/15.209

Frequency Receiver De('f\c;;or I;_c:/ls)r Ant. Cable | Pre-Amp. CI:D;ctIye Emission| . . Margin
(MH2) Reading Factor Loss Gain Factor Level (dBpv/im)| (dB) Result
(dBuV/m) (dB/m) (dB) (dB) (dB) (dBuV/m)
CH1 (2412 MHz)
4824.00 30.71 AV \Y 34.32 10.64 35.08 0 40.59 54 13.41 | Pass
4824.00 30.45 AV H 34.32 10.64 35.08 0 40.33 54 13.67 | Pass
2390.00 45.04 AV V 29.44 7.39 36.62 0 45.25 54 8.75 | Pass
2390.00 35.91 AV H 29.44 7.39 36.62 0 36.12 54 17.88 | Pass
CH6 (2437 MHz)

4874.00 30.24 AV V 34.41 10.69 35.03 0 40.31 54 13.69 | Pass
4874.00 30.01 AV H 34.41 10.69 35.03 0 40.08 54 13.92 | Pass
CH11 (2462 MHz)

4924.00 30.75 AV \'% 34.49 10.76 34.98 0 41.02 54 12.98 | Pass
4924.00 30.22 AV H 34.49 10.76 34.98 0 40.49 54 13.51 | Pass
2483.50 44.97 AV \% 29.49 7.58 36.60 0 45.44 54 8.56 Pass
2483.50 43.45 AV H 29.49 7.58 36.60 0 43.92 54 10.08 | Pass

Remark:

(1) PK Emission Level= Reading +Cable Loss+ Antenna Factor - Amplifier factor
AV Emission Level= Reading +Cable Loss+ Antenna Factor - Amplifier factor-Duty Cycle factor
QP Emission Level= Reading +Cable Loss+ Antenna Factor

(2) The emission levels that are 20dB below the official limits are not reported.
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Radiated Emission

IEEE 802.11g modulation (6 Mbps) Test Result

&

Product Service

Indicated Correction Factor FCC Part 15.247/15.209
Frequency Receiver ?;Sgs)r '(3:/'3; Ant. Cable | Pre-Amp. ([Emission| . . Margin
(MH2) Reading Factor Loss Gain Level (dBuvim)|  (dB) Result
(dBuV/m) (dB/m) (dB) (dB) (dBpV/m)
CH1 (2412 MHz)
749.74 12.52 QP V 22.00 4.70 / 39.22 46 6.78 Pass
750.00 17.50 QP H 22.00 4.70 / 44.20 46 1.80 Pass
4824.00 44.14 PK \% 34.32 10.64 35.08 54.02 74 19.98 Pass
4824.00 43.61 PK H 34.32 10.64 35.08 53.49 74 20.51 Pass
2390.00 64.25 PK \Y 29.44 7.39 36.62 64.46 74 9.54 Pass
2390.00 56.02 PK H 29.44 7.39 36.62 56.23 74 17.77 Pass
CH6 (2437 MHz)

4874.00 44.15 PK \% 34.41 10.69 35.03 54.22 74 19.78 Pass
4874.00 43.65 PK H 34.41 10.69 35.03 53.72 74 20.28 Pass
CH11 (2462 MHz)

4924.00 45.69 PK \Y 34.49 10.76 34.98 55.96 74 18.04 Pass
4924.00 43.65 PK H 34.49 10.76 34.98 53.92 74 20.08 Pass
2483.50 61.54 PK \% 29.49 7.58 36.60 62.01 74 11.99 Pass
2483.50 47.35 PK H 29.49 7.58 36.60 47.82 74 26.18 Pass
Indicated Correction Factor FCC Part 15.247/15.209

Frequency Receiver De('f\c;;or I;_c:/ls)r Ant. Cable | Pre-Amp. CI:D;ctIye Emission| . . Margin
(MH2) Reading Factor Loss Gain Factor Level (dBpv/im)| (dB) Result
(dBuV/m) (dB/m) (dB) (dB) (dB) (dBuV/m)
CH1 (2412 MHz)
4824.00 30.86 AV \% 34.32 10.64 35.08 -5.15 45.89 54 8.11 Pass
4824.00 30.87 AV H 34.32 10.64 35.08 -5.15 45.90 54 8.10 | Pass
2390.00 45.83 AV V 29.44 7.39 36.62 -5.15 51.19 54 281 | Pass
2390.00 43.70 AV H 29.44 7.39 36.62 -5.15 49.06 54 4.94 | Pass
CH6 (2437 MHz)

4874.00 30.25 AV \% 34.41 10.69 35.03 -5.15 45.47 54 8.53 Pass
4874.00 30.01 AV H 34.41 10.69 35.03 -5.15 45.23 54 8.77 Pass
CH11 (2462 MHz)

4924.00 30.69 AV V 34.49 10.76 34.98 -5.15 46.11 54 7.89 | Pass
4924.00 30.54 AV H 34.49 10.76 34.98 -5.15 45.96 54 8.04 Pass
2483.50 44.83 AV \% 29.49 7.58 36.60 -5.15 50.45 54 3.55 Pass
2483.50 36.04 AV H 29.49 7.58 36.60 -5.15 41.66 54 12.34 | Pass

Remark:

(1) PK Emission Level= Reading +Cable Loss+ Antenna Factor - Amplifier factor
AV Emission Level= Reading +Cable Loss+ Antenna Factor - Amplifier factor-Duty Cycle factor
QP Emission Level= Reading +Cable Loss+ Antenna Factor

(2) The emission levels that are 20dB below the official limits are not reported.
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Radiated Emission

IEEE 802.11n HT20 modulation (6.5 Mbps) Test Result

Indicated Correction Factor FCC Part 15.247/15.209
Frequency Receiver ?;Sgs)r '(3:/'\"‘/‘; Ant. Cable | Pre-Amp. ([Emission| . . Margin
(MH2) Reading Factor Loss Gain Level (dBuvim)|  (dB) Result
(dBuV/m) (dB/m) (dB) (dB) (dBpuV/m)
CH1 (2412 MHz)
749.74 12.55 QP \'% 22.00 4.70 / 39.25 46 6.75 Pass
750.00 17.53 QP H 22.00 4.70 / 44.23 46 1.77 Pass
4824.00 44.37 PK \% 34.32 10.64 35.08 54.25 74 19.75 Pass
4824.00 42.70 PK H 34.32 10.64 35.08 52.58 74 21.42 Pass
2390.00 67.60 PK \Y 29.44 7.39 36.62 67.81 74 6.19 Pass
2390.00 56.11 PK H 29.44 7.39 36.62 56.32 74 17.68 Pass
CH6 (2437 MHz)

4874.00 45.02 PK \Y 34.41 10.69 35.03 55.09 74 18.91 Pass
4874.00 44.65 PK H 34.41 10.69 35.03 54.72 74 19.28 Pass
CH11 (2462 MHz)

4924.00 44.65 PK \% 34.49 10.76 34.98 54.92 74 19.08 Pass
4924.00 43.68 PK H 34.49 10.76 34.98 53.95 74 20.05 Pass
2483.50 65.49 PK \Y 29.49 7.58 36.60 65.96 74 8.04 Pass
2483.50 55.51 PK H 29.49 7.58 36.60 55.98 74 18.02 Pass
CH149 (5745 MHz)

11490.00 36.01 PK \Y 38.60 16.96 33.53 58.04 74 15.96 Pass
11490.00 34.03 PK H 38.60 16.96 33.53 56.06 74 17.94 Pass
5460.00 43.69 PK \% 35.86 11.38 34.62 56.31 74 17.69 Pass
5460.00 46.81 PK H 35.86 11.38 34.62 59.43 74 14.57 Pass
CH157 (5785 MHz)

11570.00 37.91 PK \% 38.57 17.03 33.39 60.12 74 13.88 Pass
11570.00 34.69 PK H 38.57 17.03 33.39 56.90 74 17.10 Pass
CH165 (5825 MHz)

11650.00 38.52 PK \Y 38.54 17.09 33.28 60.87 74 13.13 Pass
11650.00 33.56 PK H 38.54 17.09 33.28 55.91 74 18.09 Pass
7250.00 46.91 PK \% 37.00 13.35 33.95 63.31 74 10.69 Pass
7250.00 47.85 PK H 37.00 13.35 33.95 64.25 74 9.75 Pass
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Indicated Correction Factor FCC Part 15.247/15.209
Frequency Recei.ver De('f\(;;or E’g/'\a/‘)r Ant. Cable Pre-Amp. CI:D;CIIS; Emission Limit | Margin
(MH2) Reading Factor Loss Gain Factor Level dBuvim)|  (dB) Result
(dBpVv/m) (dB/m) (dB) (dB) (dB) (dBpVv/m)
CH1 (2412 MHz)
4824.00 30.22 AV \% 34.32 10.64 35.08 -6.76 46.86 54 7.14 Pass
4824.00 30.05 AV H 34.32 10.64 35.08 -6.76 46.69 54 7.31 Pass
2390.00 45.81 AV \% 29.44 7.39 36.62 -6.76 52.78 54 1.22 Pass
2390.00 43.76 AV H 29.44 7.39 36.62 -6.76 50.73 54 3.27 Pass
CH6 (2437 MHz)

4874.00 30.05 AV \% 34.41 10.69 35.03 -6.76 40.12 54 13.88 | Pass
4874.00 30.11 AV H 34.41 10.69 35.03 -6.76 40.18 54 13.82 | Pass
CH11 (2462 MHz)

4924.00 30.59 AV \% 34.49 10.76 34.98 -6.76 47.62 54 6.38 Pass
4924.00 30.24 AV H 34.49 10.76 34.98 -6.76 47.27 54 6.73 Pass
2483.50 45.06 AV \'% 29.49 7.58 36.60 -6.76 52.29 54 1.71 Pass
2483.50 43.51 AV H 29.49 7.58 36.60 -6.76 50.74 54 3.26 Pass
CH149 (5745 MHz)

11490.00 23.31 AV \'% 38.60 16.96 33.53 -6.76 52.1 54 1.9 Pass
11490.00 23.38 AV H 38.60 16.96 33.53 -6.76 52.17 54 1.83 Pass
5460.00 32.64 AV \% 35.86 11.38 34.62 -6.76 52.02 54 1.98 Pass
5460.00 32.23 AV H 35.86 11.38 34.62 -6.76 51.61 54 2.39 Pass
CH157 (5785 MHz)

11570.00 23.98 AV \% 38.57 17.03 33.39 -6.76 52.95 54 1.05 Pass
11570.00 23.14 AV H 38.57 17.03 33.39 -6.76 52.11 54 1.89 Pass
CH165 (5825 MHz)

11650.00 23.55 AV \% 38.54 17.09 33.28 -6.76 52.66 54 1.34 Pass
11650.00 23.57 AV H 38.54 17.09 33.28 -6.76 52.68 54 1.32 Pass
7250.00 29.59 AV \'% 37.00 13.35 33.95 -6.76 52.75 54 1.25 Pass
7250.00 29.56 AV H 37.00 13.35 33.95 -6.76 52.72 54 1.28 Pass

Remark:

(1) PK Emission Level= Reading +Cable Loss+ Antenna Factor - Amplifier factor
AV Emission Level= Reading +Cable Loss+ Antenna Factor - Amplifier factor-Duty Cycle factor
QP Emission Level= Reading +Cable Loss+ Antenna Factor
(2) The emission levels that are 20dB below the official limits are not reported.
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Radiated Emission

IEEE 802.11n HT40 modulation (13.5 Mbps) Test Result

\ndicated X . Correction Factor FCC Part 15.247/15.209
. etector| Polar .
Frequency Recel_ver PKIOP) | (HIV) Ant. Cable Pre-Amp. Emission Limit Margin
(MH2) Reading Factor Loss Gain Level (dBuvim)|  (dB) Result
(dBuV/m) (dB/m) (dB) (dB) (dBpV/m)
CH1 (2412 MHz)
749.74 12.52 QP \'% 22.00 4.70 / 39.22 46 6.78 Pass
750.00 17.49 QP H 22.00 4.70 / 44.22 46 1.81 Pass
4824.00 44,72 PK \% 34.35 10.67 35.05 54.69 74 19.31 Pass
4824.00 43.69 PK H 34.35 10.67 35.05 53.66 74 20.34 Pass
2390.00 70.72 PK \% 29.44 7.39 36.62 70.93 74 3.07 Pass
2390.00 54.24 PK H 29.44 7.39 36.62 54.45 74 19.55 Pass
CH6 (2437 MHz)

4874.00 44.52 PK \% 34.41 10.69 35.03 54.59 74 19.41 Pass
4874.00 43.62 PK H 34.41 10.69 35.03 53.69 74 20.31 Pass
CH11 (2462 MHz)

4924.00 44.65 PK \% 34.46 10.74 35.00 54.85 74 19.15 Pass
4924.00 43.41 PK H 34.46 10.74 35.00 53.61 74 20.39 Pass
2483.50 70.74 PK \% 29.49 7.58 36.60 71.21 74 2.79 Pass
2483.50 53.96 PK H 29.49 7.58 36.60 54.43 74 19.57 Pass
CH151 (5755 MHz)

11510.00 37.88 PK V 38.60 16.98 33.5 59.96 74 14.04 Pass
11510.00 34.78 PK H 38.60 16.98 33.5 56.86 74 17.14 Pass
5460.00 46.73 PK V 35.86 11.38 34.62 59.35 74 14.65 Pass
5460.00 46.03 PK H 35.86 11.38 34.62 58.65 74 15.35 Pass
CH159 (5795 MHz)

11590.00 36.80 PK \Y 38.57 16.04 33.39 58.02 74 15.98 Pass
11590.00 35.31 PK H 38.57 16.04 33.39 56.53 74 17.47 Pass
7250.00 47.66 PK V 36.00 13.35 33.95 63.06 74 10.94 Pass
7250.00 49.06 PK H 36.00 13.35 33.95 64.46 74 9.54 Pass
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Indicated Correction Factor FCC Part 15.247/15.209
Frequency Recei.ver De('f\(;;or E’g/'\a/‘)r Ant. Cable Pre-Amp. CI:D;CIIS; Emission Limit | Margin
(MH2) Reading Factor Loss Gain Factor Level dBuvim)|  (dB) Result
(dBuV/m) (dB/m) (dB) (dB) (dB) (dBpV/m)
CH1 (2412 MHz)
4824.00 30.46 AV \% 34.35 10.67 35.05 -9.15 49.58 54 4.42 Pass
4824.00 30.11 AV H 34.35 10.67 35.05 -9.15 49.23 54 4.77 Pass
2390.00 41.35 AV \% 29.44 7.39 36.62 -9.15 50.71 54 3.29 Pass
2390.00 36.68 AV H 29.44 7.39 36.62 -9.15 46.04 54 7.96 Pass
CH6 (2437 MHz)

4874.00 30.21 AV \% 34.41 10.69 35.03 -9.15 49.43 54 457 Pass
4874.00 30.01 AV H 34.41 10.69 35.03 -9.15 49.23 54 4.77 Pass
CH11 (2462 MHz)

4924.00 30.21 AV \Y 34.46 10.74 35.00 -9.15 49.56 54 4.44 Pass
4924.00 30.15 AV H 34.46 10.74 35.00 -9.15 49.50 54 450 | Pass
2483.50 40.76 AV \ 29.49 7.58 36.60 -9.15 50.38 54 3.62 Pass
2483.50 36.47 AV H 29.49 7.58 36.60 -9.15 46.09 54 7.91 Pass
CH151 (5755 MHz)

11510.00 21.14 AV \ 38.60 16.98 335 -9.15 52.37 54 1.63 Pass
11510.00 21.04 AV H 38.60 16.98 335 -9.15 52.27 54 1.73 Pass
5460.00 30.50 AV \Y 35.86 11.38 34.62 -9.15 52.27 54 1.73 | Pass
5460.00 30.07 AV H 35.86 11.38 34.62 -9.15 51.84 54 2.16 Pass
CH159 (5795 MHz)

11590.00 21.45 AV \Y; 38.57 16.04 33.39 -9.15 51.82 54 2.18 | Pass
11590.00 21.48 AV H 38.57 16.04 33.39 -9.15 51.85 54 2.15 | Pass
7250.00 28.59 AV \Y 36.00 13.35 33.95 -9.15 53.14 54 0.86 Pass
7250.00 28.61 AV H 36.00 13.35 33.95 -9.15 53.16 54 0.84 | Pass

Remark:

(1) PK Emission Level= Reading +Cable Loss+ Antenna Factor - Amplifier factor
AV Emission Level= Reading +Cable Loss+ Antenna Factor - Amplifier factor-Duty Cycle factor
QP Emission Level= Reading +Cable Loss+ Antenna Factor

(2) The emission levels that are 20dB below the official limits are not reported.
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Radiated Emission

IEEE 802.11a modulation (6 Mbps) Test Result
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Indicated Correction Factor FCC Part 15.247/15.209
Frequency Receiver E()Fie/;t\c/))r '(3:/'3; Ant. Cable | Pre-Amp. ([Emission| . . Margin
(MH2) Reading Factor Loss Gain Level (dBuvim)|  (dB) Result
(dBuV/m) (dB/m) (dB) (dB) (dBpV/m)
CH149 (5745 MHz)
749.74 12.54 QP \% 22.00 4.70 / 39.24 46 6.76 Pass
750.00 17.45 QP H 22.00 4.70 / 44.15 46 1.85 Pass
11490.00 35.76 PK H 38.60 16.96 33.53 57.79 74 16.21 Pass
11490.00 36.32 PK \Y 38.60 16.96 33.53 58.35 74 15.65 Pass
5460.00 46.33 PK \Y 35.86 11.38 34.62 58.95 74 15.05 Pass
5460.00 47.05 PK H 35.86 11.38 34.62 59.67 74 14.33 Pass
CH157 (5785 MHz)
11570.00 35.89 PK \Y 38.57 17.03 33.39 59.10 74 14.90 Pass
11570.00 35.73 PK H 38.57 17.03 33.39 58.94 74 15.06 Pass
CH165 (5825 MHz)
11650.00 36.78 PK \% 38.54 17.09 33.28 59.13 74 14.87 Pass
11650.00 34.30 PK H 38.54 17.09 33.28 56.65 74 17.35 Pass
7250.00 44,13 PK \% 37.00 13.35 33.95 60.53 74 13.47 Pass
7250.00 47.97 PK H 37.00 13.35 33.95 64.37 74 9.63 Pass
Indicated Correction Factor FCC Part 15.247/15.209
Frequency Receiver I?s}t(e/zt\c;)r I;_c:/ls)r Ant. Cable | Pre-Amp. CI:D;ctIye Emission| . . Margin
(MH2) Reading Factor Loss Gain Factor Level (dBpv/im)| (dB) Result
(dBuV/m) (dB/m) (dB) (dB) (dB) (dBuV/m)
CH149 (5745 MHz)
11490.00 26.86 AV \% 38.60 16.96 33.53 -5.09 52.98 54 1.02 Pass
11490.00 25.36 AV H 38.60 16.96 33.53 -5.09 52.48 54 1.52 Pass
5460.00 32.48 AV \Y 35.86 11.38 34.62 -5.09 50.19 54 3.81 | Pass
5460.00 32.20 AV H 35.86 11.38 34.62 -5.09 49.91 54 4.09 | Pass
CH157 (5785 MHz)

11570.00 25.65 AV \Y 38.57 17.03 33.39 -5.09 52.95 54 1.05 Pass
11570.00 25.12 AV H 38.57 17.03 33.39 -5.09 52.42 54 1.58 Pass
CH165 (5825 MHz)

11650.00 26.42 AV \'% 38.54 17.09 33.28 -5.09 52.86 54 1.14 Pass
11650.00 25.05 AV H 38.54 17.09 33.28 -5.09 52.49 54 1.51 Pass
7250.00 29.59 AV \ 37.00 13.35 33.95 -5.09 51.08 54 2.92 Pass
7250.00 29.61 AV H 37.00 13.35 33.95 -5.09 51.10 54 2.90 | Pass

Remark:

(1) PK Emission Level= Reading +Cable Loss+ Antenna Factor - Amplifier factor
AV Emission Level= Reading +Cable Loss+ Antenna Factor - Amplifier factor-Duty Cycle factor
QP Emission Level= Reading +Cable Loss+ Antenna Factor
(2) The emission levels that are 20dB below the official limits are not reported
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DESCRIPTION MANUFACTURER MODEL NO. SERIAL NO. CAL DUE DATE
Spectrum Agilent E4446A US44300459 May 08, 2011
Amp HP 8449B 3008A02495 May 08, 2011
Antenna EMCO 3115 9607-4877 May 17, 2011
Bilog Antenna Schaffner CBL6111C 2598 Dec.14, 2011
HF Cable Hubersuhne Sucoflex104 May 08, 2011
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7.6 6 dB bandwidth

Test Method

1 Place the EUT on the table and set it in the transmitting mode.

2 Remove the antenna from the EUT and then connect a low loss RF cable from the antenna
port to the spectrum analyzer.

3 Mark the peak frequency and —6dB (upper and lower) frequency.

Limit

Limit [kHZz]

= 500
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6 dB bandwidth
IEEE 802.11b modulation (1Mbps) Test Result
Channel Data Measured FESCZZE;” Result
Channel Frequency Rate 6dB Bandwidth Li.mit
(MHz) (Mbps) (MHz) (kH2)
Chain0
Chi 2412 1 10.209 >500 Pass
Ch6 2437 1 12.180 >500 Pass
Chil1 2462 1 12.208 >500 Pass
Chainl
Chi 2412 1 12.038 >500 Pass
Ch6 2437 1 12.246 >500 Pass
Chi1 2462 1 11.112 >500 Pass
Chainl
Chi 2412 1 11.121 >500 Pass
Ché 2437 1 11.152 >500 Pass
Chi1 2462 1 11.126 >500 Pass
Chain O:
. Agilent | Trace
Ch Freq 2.412 GHz 1 ; Tracg
Uccupied Bandwidth -
Clear Hrite
Max Hold
Min Hold
View
Occupied Bandwidth Occ BH % Pwr Blank
15.3336 MHz % dB :
Transmit Freq Error 1“0{!'3
% dB Bandwidth f
Copyright 2000-2085 Ag echnologies
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- Agilent Marker
Ch Freq 2.437 GHz Trig Fres | ocloot Marker
Occupied Bandwidth _- =
Normal
Delta
i Delta Pair
(Tracking Ref)
| | et a
Span Pair
GHz | Span Center
Occupied Bandwidth Occ BH % Pur off
15.2408 MHz X dB =
Transmit Freq Error 1|‘10]cl'3
% dB Bandwuidth 12.1868 MHz o
. Agilent Trace
Ch Freq 2.462 GHz Trig Free |, , T2C®
Occupied Bandwidth
Clear Write
Max Hold
Min Hold
View
#UBK 300
Occupied Bandwidth Occ BH % Pur 9 Blank
15.2877 MHz X dB -
Transmit Freq Error  -11 1“0{3
% dB Bandwuidth ] 4Hz o
Copyright 2000-2005 Agilent Technologies
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Chain 1:

#  Agilent

Ch Freq 2.412 GHz

Occupied Bandwidth

Occ BH % Pwr
% dB ||

Occupied Bandwidth
15.2249 MHz

Transmit Freq Error 5
% dB Bandwuidth

File Operation Status, A:\SCREN929.GIF file saved

- Agilent

Ch Freq
Occupied Bandwidth

2437 GHz Trig Fres 1

#/BH

Occ BH % Pur
% dB 8

Occupied Bandwidth
15.2353 MHz

Transmit Freq Error z
% dB Bandwuidth ] ; MHz

EN917.GIF file saved

File Operation Status. A:\:
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Trig Fres 1

Clear Hrite

Max Hold

Min Hold

View

Blank

More
1 of 2

Clear Hrite

Max Hold

Min Hold

View

Blank

More
1 of 2
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- Agilent Trace
Ch Freq 2.462 GHz Trig Free , 1race
Uccupied Bandwidth |
Clear HWrite
Max Hold
Min Hold
View
5Hz
Occupied Bandwidth Occ BH 7 Pur Blank
15.3444 MHz X dB =
Transmit Freq Error 133 1"10]["3
% dB Bandwidth 11.11 z a
File Operation Status, A:\SCREN956.GIF file saved
Chain 2:
- Agilent Trace
Ch Freq 2.462 GHz Trig Free , 1race
Occupied Bandwidth I
Clear Write
Max Hold
Min Hold
View
2" GHz . >
| 188 kHz #/BW :Hz ) m 11 B
Occupied Bandwidth Occ BH % Pwr Blank
15.2945 MHz X dB .
Transmit Freq Error  -111.19% kHz 1“0{!’92
#® JB Bandwidth 11.121 MHz u
File Operation Status. A:\SCREN957.GIF file saved
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- Agilent Trace
Ch Freq  2.437 GHz Trig Free , 1race
Occupied Bandwidth I~
Clear Hrite
Max Hold
Min Hold
View
5Hz
Occupied Bandwidth Occ BH 7 Pur Blank
15.2320 MHz X dB =
Transmit Freq Error . 1"10]["3
% dB Bandwidth 11.15 f
% Agilent Trace
Ch Freq 2.412 GHz Trig Fres| |, 112C%
Occupied Bandwidth
Clear Hrite
Max Hold
Min Hold
View
Occupied Bandwidth Occ BH 7 Pur Blank
15.2243 MHz X dB -
Transmit Freq Error 1"10]["3
% dB Bandwidth f
Copyright 2000-2085 Agilent Technologies
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6 dB bandwidth
IEEE 802.11g modulation (6Mbps) Test Result
Channel Data Measured FEISCZIZ&;H Result
Channel Frequency Rate 6dB Bandwidth Li.mit
(MHz) (Mbps) (MHz) (kH2)
Chain 0
Chi 2412 6 16.480 >500 Pass
Ch6 2437 6 16.473 >500 Pass
Chil1 2462 6 16.518 >500 Pass
Chain 1
Chi 2412 6 16.428 >500 Pass
Ch6 2437 6 16.399 >500 Pass
Chil1 2462 6 16.463 >500 Pass
Chain 2
Chi 2412 6 16.436 >500 Pass
Ché 2437 6 16.468 >500 Pass
Chi1 2462 6 16.451 >500 Pass
Chain O:
- Agilent | Trace
Ch Freq 2.412 GHz 1 ; Trac%
Dcecupied Bandwidth L
Clear Hrite
Max Hold
Min Hold
View
Occupied Bandwidth Occ BH % Pur : Bl
16.4356 MHz % dB :
Transmit Freq Error 1 z 1H°Frg
x dB Bandwidth 16.480 MHz 0
Copyright 2000-2005 Agilent Technologies
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- Agilent Trace
Ch Freq 2.437 GHz Trig Free , 1race
Occupied Bandwidth I~
Clear Hrite
Max Hold
Min Hold
View
l Z ) 3 i B
Occupied Bandwidth Occ BH % Pur Blank
16.4263 MHz X dB L
Transmit Freq Error 1 1"10]["3
% dB Banduidth 16,47 z a
Copyright 2000-2085 Agilent Technologies
% Agilent Trace
Ch Freq 2.462 GHz Trig Fres| |, 112C%
Occupied Bandwidth
Clear Hrite
Max Hold
i l@1-,-‘l....-.\l.‘,.,1.--.l.,.‘f»-;,‘I,-.-.1.«,.l,-..,'..,.,..,.M._I.__,ﬁl <
i Min Hold
View
Occupied Bandwidth Occ BH % Pur 99 Blank
16.4363 MHz X dB L
Transmit Freq Error 7 kHz 1"10]["3
x dB Bandwidth f
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Chain 1:
- Agilent Trace
Ch Freq 2.412 GHz Trig Fres| |, 112C%
Occupied Bandwidth
Clear Hrite
Max Hold
Min Hold
View
Occupied Bandwidth Occ BH 7 Pur Blank
16.3854 MHz x dB (K
Transmit Freq Error 4 kHz 1Ilio]crg
% dB Bandwidth : f

. Agilent Trace
A
Ch Freq 2.437 GHz Trig Free , 1race
Occupied Bandwidth I
Clear Hrite
Max Hold
Min Hold
View
Occupied Bandwidth Occ BH % Pur Blank
16.4059 MHz x dB L
Transmit Freq Error 803 1"10]["3
% dB Bandwidth .

Copyright 2000-2085 Agilent Technologies
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- Agilent Trace
Ch Freq  2.462 GHz Trig Fres| |, 112C%
Occupied Bandwidth
Clear HWrite
Max Hold
Min Hold
View
Occupied Bandwidth Occ BH % Pur Blank
16.4314 MHz X dB s
Transmit Freq Error  36.825 | 1"10]["3
% dB Banduidth 1 3 MHz a
Copyright 2000-2085 Agilent Technologies
Chain 2:
- Agilent Trace
Ch Freq 2.412 GHz Trig Free , 1race
Occupied Bandwidth I
Clear Write
Max Hold
Y ?'n—4'"""r"""~*"'"'"‘-""|IJ|"'"i"'r"'r"""'-'-"'—-"‘*-'% « =
: N Min Hold
-p‘uH-\fill-‘-"' +..,.-|a..,.,.-' =
View
:r GHz
| 18 kHz : ] B
Occupied Bandwidth Occ BH % Pwr Blank
16.4102 MHz X dB .
Transmit Freq Error  12.41 1H°fr92
% dB Bandwuidth 16.43 : o
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Product Service
- Agilent Trace
Ch Freq 2.437 GHz Trig Free , 1race
Uccupied Bandwidth |
Clear HWrite
Max Hold
Min Hold
View
l £ ) 4 i B
Occupied Bandwidth Occ BH % Pur Blank
16.4332 MHz X dB s
Transmit Freq Error  -3.594 | 1"10]["3
% dB Bandwidth 1 & MHz 0
Copyright 2000-2085 Agilent Technologies
% Agilent Trace
Ch Freq  2.462 GHz Trig Free , 1race
Occupied Bandwidth I e
Clear Write
Max Hold
Min Hold
==
View
) MHz
Occupied Bandwidth Occ BH 7 Pur Blank
16.4417 MHz % B -
Transmit Freq Error 167 k 1H0{§
x dB Banduidth : f
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Product Service
6 dB bandwidth
IEEE 802.11n HT20 modulation (6.5Mbps) Test Result
Channel Data Measured FEISCZIZ&;H Result
Channel Frequency Rate 6dB Bandwidth Li.mit
(MHz) (Mbps) (MHz) (kHz)
Chain0
Chi 2412 6.5 17.493 >500 Pass
Ché6 2437 6.5 17.577 >500 Pass
Ch1i1 2462 6.5 17.424 >500 Pass
Chainl
Chi 2412 6.5 17.624 >500 Pass
Ché6 2437 6.5 17.404 >500 Pass
Chi1 2462 6.5 17.421 >500 Pass
Chainl
Chi 2412 6.5 17.428 >500 Pass
Ché 2437 6.5 17.661 >500 Pass
Chil1 2462 6.5 17.426 >500 Pass
Chain O:
#- Agilent | Trace
Ch Freq 2.412 GHz Trig Free ; Tra°§
Occupied Bandwidth L
Clear Hrite
Max Hold
Min Hold
View
#Res BH 100 kHz .
Occupied Bandwidth Occ BH % Pwr Blank
17.5850 MHz % dB b
Transmit Freq Error z 1Hofre2
% dB Bandwidth ' .. f
Unable to save file
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Product Service
- Agilent Trace
Ch Freq 2.437 GHz Trig Free , 1race
Occupied Bandwidth I~
Clear HWrite
Max Hold
Min Hold
View
l z ) 1 i =
Occupied Bandwidth Occ BH % Pur Blank
17.5828 MHz x dB s
Transmit Freq Error 1|‘10]cl'3
% dB Bandwidth 1 z a
Copyright 2000-2085 Agilent Technologies
% Agilent Trace
Ch Freq 2.462 GHz Trig Fres| |, 112C%
Occupied Bandwidth
Clear HWrite
Max Hold
Min Hold
View
Occupied Bandwidth Occ BH % Pur 99 Blank
17.6454 MHz x dB s
Transmit Freq Error 1|‘10]cl'3
x dB Bandwidth f
File Operation Status, A:\SCREMO37.GIF file saved
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Product Service
Chain 1:
% Agilent Trace
Ch Freq 2.412 GHz Trig Free |, , T2C®
Occupied Bandwidth
Clear Write
Max Hold
Min Hold
View
Blank
More
1of 2
- Agilent Trace
Ch Freq 2.437 GHz ) Tracg
Occupied Bandwidth
Clear Write
Max Hold
Min Hold
View
Occupied Bandwidth Occ BW % Pur 9 Blank
17.6060 MHz x dB
Transmit Freq Error 1H0fI'92
% dB Bandwidth / 0
Copyright 2000-2005 Agilent Technologies
Report Number: 68.850.10.057.01 Page 123 of 177

Jiangsu TUV Product Service Ltd. — Shenzhen Branch
6 floor, H Hall, Century Craftwork Culture Square, No. 4001, Fugiang Road, Futian District, Shenzhen 518048, P. R. China, Tel. +86 755 8828 6998, Fax: +86 755 8828 5299



&

Product Service
- Agilent Trace
Ch Freq  2.462 GHz Trig Fres| |, 112C%
Occupied Bandwidth
Clear HWrite
Max Hold
Min Hold
View
Occupied Bandwidth Occ BH % Pur Blank
17.6453 MHz X dB s
Transmit Freq Error 57 kHz 1|'10fl'3
% dB Banduidth 1 1 MHz a
File Operation Status, A:\SCREMO37.GIF file saved
Chain 2:
- Agilent Trace
Ch Freq 2.412 GHz Trig Free |, , T2C®
Occupied Bandwidth
Clear Write
Max Hold
Min Hold
View
Occupied Bandwidth Occ BH % Pwr Blank
17.5999 MHz X dB
Transmit Freq Error  10.631 } 1H0fl'e2
% dB Banduidth 17.428 MH: u
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Product Service
- Agilent Trace
Ch Freq  2.437 GHz Trig Free , 1race
Occupied Bandwidth I~
Clear HWrite
Max Hold
Min Hold
View
l £ ) 4 i B
Occupied Bandwidth Occ BH % Pur Blank
17.6190 MHz X dB L
Transmit Freq Error 3 1"10]["3
% dB Banduidth 1 1 MHz a
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% Agilent Trace
Ch Freq  2.462 GHz Trig Fres| |, 112C%
Occupied Bandwidth
Clear HWrite
Max Hold
Min Hold
View
Occupied Bandwidth Occ BH % Pur 99 Blank
17.6035 x dB s
Transmit Freq Error .. 1"10]["3
x dB Bandwidth f
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Product Service
6 dB bandwidth
IEEE 802.11n HT40 modulation (13.5Mbps) Test Result
Channel Data Measured FEISCZIZ&;H Result
Channel Frequency Rate 6dB Bandwidth Li.mit
(MHz) (Mbps) (MHz) (kH2)
Chain0
Ch3 2422 135 36.182 >500 Pass
Ché6 2437 135 36.457 >500 Pass
Ch9 2452 135 36.510 >500 Pass
Chainl
Ch3 2422 135 36.520 >500 Pass
Ché6 2437 135 36.475 >500 Pass
Ch9 2452 13.5 36.554 >500 Pass
Chainl
Ch3 2422 135 36.993 >500 Pass
Ché 2437 135 36.475 >500 Pass
Ch9 2452 135 36.518 >500 Pass
Chain O:
Agilent IW
Ch Freq 2.422 GHz Trig Free lse'eft ngkeg
Occupied Bandwidth L
Normal
Delta
> Pttty .r""""""""""'“'r‘*'*"*""r'-*-ﬂ’ « Delta Pair
/ i ' {Tracking Ref)
Ref 4
Span Pair
| Span Center
upied Bandwidth Occ BH % Pwr : off
36.14180 MHz % dB b
Transmit Freq Error & z 1H0fr92
| x dB Bandwidth 52 MHz 0
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Product Service
- Agilent Trace
Ch Freq  2.437 GHz Trig Free , 1race
Occupied Bandwidth I~
Clear HWrite
Max Hold
Min Hold
View
l Z ) B
Occupied Bandwidth Occ BH % Pur Blank
36.1892 MHz X dB L
Transmit Freq Error : 1"10]["3
% dB Bandwidth 45 z a
Copyright 2000-2085 Agilent Technologies
% Agilent Trace
Ch Freq 2.452 GHz Trig Fres| |, 112C%
Occupied Bandwidth
Clear HWrite
Max Hold
Min Hold
View
Occupied Bandwidth 99 Blank
36.1803 x dB s
Transmit Freq Error x: 1"10]["3
x dB Bandwidth f
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Product Service
Chain 1:
- Agilent Trace
Ch Freq 2.422 GHz Trig Free | | ; Tracg
Occupied Bandwidth
Clear Hrite
Max Hold
= 1-J.-f~,.r-Jhn-.'.-..'n.v'n'.v-.u-nl r-|--l'l-,'.{h.'L-«'uq'r—-'-fl.-"'f"-'tl-'.b? r=
d ! Min Hold
View
Occupied Bandwidth Occ BH % Pwr Blank
36.1931 MHz % dB
Transmit Freq Error & 7 kHz 1“0{3
% dB Bandwidth .
File Operation Status. A:\SCREMO56.GIF file saved
- Agilent Trace
|
Ch Freq 2.437 GHz Trig Free ) Trac%
Occupied Bandwidth I
Clear Hrite
Max Hold
Min Hold
View
Occupied Bandwidth Occ BH % Pwr Blank
36.2014 MHz % dB
Transmit Freq Error 3 1“0{3
% dB Bandwidth .

Copyright 2000-2085 Agilent Technologies

Report Number: 68.850.10.057.01 Page 128 of 177
Jiangsu TUV Product Service Ltd. — Shenzhen Branch

6 floor, H Hall, Century Craftwork Culture Square, No. 4001, Fugiang Road, Futian District, Shenzhen 518048, P. R. China, Tel. +86 755 8828 6998, Fax: +86 755 8828 5299



&

Product Service
- Agilent Trace
Ch Freq 2.452 GHz Trig Fres| |, 112C%
Occupied Bandwidth
Clear HWrite
Max Hold
Min Hold
View
Occupied Bandwidth Occ BH % Pur Blank
36.2270 MHz X dB s
Transmit Freq Error ; 1"10]["3
% dB Bandwidth 554 MHz a
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Chain 2:
- Agilent Trace
Ch Freq 2.422 GHz Trig Free , 1race
Occupied Bandwidth I
Clear Write
Max Hold
—)?-.IJ1'.l‘u-"u'P—r-,r'm\u‘.n'm_.'r-'l,.-,l ,\.~1'-a,-.-'--'w'n.-».f\.'u'vL.t,-? « B
' Y b Hin Hold
View
Occupied Bandwidth Occ BH % Pwr Blank
36.1397 MHz X dB s
Transmit Freq Error 74 1H°f|'92
% dB Bandwidth 3 MHz o
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Product Service
- Agilent Trace
Ch Freq  2.437 GHz Trig Free , 1race
Occupied Bandwidth I~
Clear Hrite
Max Hold
Min Hold
View
l z ) 1 =
Occupied Bandwidth Occ BH % Pur Blank
36.1664 MHz X dB L
Transmit Freq Error 79 kHz 1|'10fl'3
% dB Banduidth 5 MHz a
Copyright 2000-2085 Agilent Technologies
% Agilent Trace
Ch Freq 2.452 GHz Trig Fres| |, 112C%
Occupied Bandwidth
Clear Hrite
Max Hold
Min Hold
View
Occupied Bandwidth Occ BH % Pur 99 Blank
36.1790 MHz X dB L
Transmit Freq Error ' : 1"10]["3
x dB Bandwidth f
Unable to save file
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Product Service
6 dB bandwidth
IEEE 802.11a modulation (6Mbps) Test Result
Channel Data Measured FEISCZIZ&;H Result
Channel Frequency Rate 6dB Bandwidth Li.mit
(MHz) (Mbps) (MHz) (kH2)
Chain 0
Ch149 5745 6 16.468 >500 Pass
Ch157 5785 6 16.433 >500 Pass
Ch1165 5825 6 16.504 >500 Pass
Chain 1
Ch149 5745 6 16.040 >500 Pass
Ch157 5785 6 16.019 >500 Pass
Ch1165 5825 6 16.478 >500 Pass
Chain 2
Ch149 5745 6 16.465 >500 Pass
Chi1s7 5785 6 16.466 >500 Pass
Ch1165 5825 6 16.473 >500 Pass
Chain O:
#- Agilent | Trace
Ch Freq 5.745 GHz 1 ; Tra°§
Occupied Bandwidth L
Clear HWrite
Max Hold
Min Hold
View
Occupied Bandwidth Occ BH % Pur 0 Bllinlx
16.4025 MHz % dB ’
Transmit Freq Error 1 kHz 1H0fr92
% dB Banduidth 16.468 MHz 0
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- Agilent

Ch Freq
Occupied Bandwidth

5.785 GHz

Trig Fres

#UBH

Occupied Bandwidth
16.4327 MHz

Transmit Freq Error
% dB Bandwuidth

Clear Hrite

Max Hold

Min Hold

View

Blank

% Agilent

Ch Freq
Occupied Bandwidth

5.825 GHz

Trig Fres 1

Occ BH % Pwr
% dB

Occupied Bandwidth
16.4322 MHz

Transmit Freq Error
% dB Bandwuidth

More
1 of 2

Clear Hrite

Max Hold

Min Hold

View

Blank

File Operation Status. A:\SCREM248.GIF file saved
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Product Service
Chain 1:
- Agilent Trace
Ch Freq 5.745 GHz Trig Free | | ; Tracg
Occupied Bandwidth
Clear Hrite
Max Hold
Min Hold
View
Occupied Bandwidth Occ BH 7% Pur 99 Blank
16.3857 % dB &
Transmit Freq Error / 1“0{3
% dB Bandwidth 1 z .
Copyright 2000-2085 Agilent Technologies
- Agilent Trace
]
Ch Freq 5.785 GHz Trig Free ) Trac%
Occupied Bandwidth I
Clear Hrite
Max Hold
Y ?l-.1_|'l.\-1'r--f-_‘—f..m\-“]url"‘u.--_r H..-‘a,ui.mq_.,.l_'..Ql |
: Min Hold
View
Occupied Bandwidth Occ BH % Pr Blleinlx
16.4393 MHz % dB r
Transmit Freq Error 1“0{3
% dB Bandwidth ) .
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Product Service
- Agilent Trace
Ch Freq 5.525 GHz Trig Free , 1race
Uccupied Bandwidth |
Clear HWrite
Max Hold
& ?Fp.,-'-""'l""’fl'-'J.\-'ﬂ|.‘_I.LA-',.I'II-t).'l‘-l'\-.-p“-*"o;..‘\_'._'ﬁ &« =
i : Min Hold
View
cHz #BH 380 kHz ) 4.8 ms (601 prs) |g
Occupied Bandwidth Occ BH 7 Pur Blank
16.41780 MHz X dB .
Transmit Freq Error 1"10]["3
% dB Bandwuidth 16.47 ; a
File Operation Status. A:\: EN247.GIF file saved
Chain 2:
- Agilent Marker
]
Ch Freq  5.745 GHz Trig Fres | Solcot Marker
Occupied Bandwidth _- =
Normal
Delta
i Delta Pair
(Tracking Ref)
Ref A
Span Pair
Span Center
Occupied Bandwidth Occ BH % Pur Off
16.4185 MHz X dB .
Transmit Freq Error 1"10]["3
% dB Bandwuidth ] 5 M a
Copyright 2000-2085 Agilent Technologies
Report Number: 68.850.10.057.01 Page 134 of 177

Jiangsu TUV Product Service Ltd. — Shenzhen Branch
6 floor, H Hall, Century Craftwork Culture Square, No. 4001, Fugiang Road, Futian District, Shenzhen 518048, P. R. China, Tel. +86 755 8828 6998, Fax: +86 755 8828 5299



&

Product Service
- Agilent Trace
Ch Freq 5.755 GHz Trig Free , 1race
Occupied Bandwidth I~
Clear HWrite
Max Hold
Min Hold
View
GHz
Occupied Bandwidth Occ BH 7 Pur Blank
16.4335 MHz X dB =
Transmit Freq Error 1"10]["3
% dB Bandwuidth 16.46 z a
Copyright 2000-2085 Agilent Technologies
% Agilent Trace
Ch Freq 5.325 GHz Trig Fres| |, 112C%
Occupied Bandwidth
Clear HWrite
Max Hold
Min Hold
View
Occupied Bandwidth Occ BH 7 Pur Blank
16.4132 MHz X dB -
Transmit Freq Error 1"10]["3
% dB Bandwidth f
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Product Service
6 dB bandwidth
IEEE 802.11nHT 20 modulation (6.5Mbps) Test Result
Channel Data Measured FEISCZIZ&;H Result
Channel Frequency Rate 6dB Bandwidth Li.mit
(MHz) (Mbps) (MHz) (kH2)
Chain 0
Ch149 5745 6.5 17.627 >500 Pass
Ch157 5785 6.5 17.730 >500 Pass
Ch1165 5825 6.5 17.030 >500 Pass
Chain 1
Ch149 5745 6.5 17.648 >500 Pass
Ch157 5785 6.5 17.700 >500 Pass
Ch1165 5825 6.5 17.704 >500 Pass
Chain 2
Ch149 5745 6.5 17.263 >500 Pass
Ch157 5785 6.5 17.701 >500 Pass
Ch1165 5825 6.5 17.484 >500 Pass
Chain O:
#- Agilent | Trace
Ch Freq 5.745 GHz 1 ; Tra°§
Occupied Bandwidth L
Clear HWrite
Max Hold
Min Hold
View
Occupied Bandwidth Occ BH % Pur 0 Bllinlx
176171 MHz % dB ’
Transmit Freq Error z 1H0fr92
% dB Banduidth : MHz 0
File Operation Status. A:\SCREN263.GIF file saved
Report Number: 68.850.10.057.01 Page 136 of 177

Jiangsu TUV Product Service Ltd. — Shenzhen Branch
6 floor, H Hall, Century Craftwork Culture Square, No. 4001, Fugiang Road, Futian District, Shenzhen 518048, P. R. China, Tel. +86 755 8828 6998, Fax: +86 755 8828 5299



&

Product Service
- Agilent Trace
Ch Freq 5.785 GHz Trig Free , 1race
Occupied Bandwidth I~
Clear HWrite
Max Hold
Min Hold
View
cHz #BH 380 kHz ) 4.8 ms (601 prs) |g
Occupied Bandwidth Occ BH 7 Pur Blank
17.6479 MHz X dB =
Transmit Freq Error 1"10]["3
% dB Bandwuidth B MHz a
File Operation Status. A:\: EN278.GIF file saved
% Agilent Trace
Ch Freq 5.825 GHz Trig Fres| |, 112C%
Occupied Bandwidth
Clear HWrite
Max Hold
Min Hold
View
#\BH
Occupied Bandwidth Occ BH 7 Pur Blank
17.5720 MHz X dB -
Transmit Freq Error  12.267 kHz 1"10]["3
% dB Bandwidth 1 f
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Product Service
Chain 1:
- Agilent Trace
Ch Freq 5.745 GHz Trig Fres| |, 112C%
Occupied Bandwidth
Clear Hrite
Max Hold
Min Hold
X ..a-,-Ha._-.-J.,J'-._.J|l.'r.‘f._r.,-'l.i'ra...w.-l,_,.;..
View
Occ BH % Pur 99 Blank
% dB ||
Transmit Freq Error 14.4 > 1"10]["3
% dB Bandwuidth ] a
- Agilent Trace
Ch Freq 5.785 GHz ) Tracg
Occupied Bandwidth
Clear Hrite
Max Hold
Min Hold
View
Occupied Bandwidth Occ BH % Pur Blank
17.6243 MHz X dB .
Transmit Freq Error  -15 1"10]["3
% dB Bandwuidth ] a
File Operation Status. A:\SCREN277.GIF file saved
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Product Service
- Agilent Trace
Ch Freq 5.825 GHz Trig Free , 1race
Uccupied Bandwidth |
Clear HWrite
Max Hold
Min Hold
View
Hz #UBM 300 kHz ) 4.8 ms (01 pts) |B
Occupied Bandwidth Occ BH % Pur Blank
17.6678 MHz x dB .
Transmit Freq Error 1|‘10]cl'3
% dB Bandwuidth ' 4 MHz a
File Operation Status. A:\SCREN289.GIF file saved
Chain 2:
- Agilent Trace
Ch Freq 5.745 GHz Trig Free , 1race
Occupied Bandwidth I
Clear Write
Max Hold
= ?-"-..f'A‘.-"lh,a'.l,_q'|_,\Ln-II‘I,r,_Jm,{wmlt-ﬁl,_._..l} s .? - B
o ; Min Hold
View
G GHz
| 18 kHz ¢ ] B
Occupied Bandwidth Occ BH % Pwr Blank
17.6135 MHz x dB =
Transmit Freq Error 1H0fI'92
% dB Bandwuidth 3 MHz o
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Product Service
- Agilent Trace
Ch Freq 5.785 GHz Trig Free , 1race
Occupied Bandwidth I~
Clear Hrite
Max Hold
Min Hold
View
5Hz
Occupied Bandwidth Occ BH 7 Pur Blank
17.6260 MHz X dB =
Transmit Freq Error 1"10]["3
% dB Bandwidth f
% Agilent Trace
Ch Freq 5.825 GHz Trig Fres| |, 112C%
Occupied Bandwidth
Clear Hrite
Max Hold
Min Hold
View
Occupied Bandwidth Occ BH 7 Pur Blank
17.6563 MHz X dB -
Transmit Freq Error 598 k 1"10]["3
% dB Bandwidth f
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Product Service
6 dB bandwidth
IEEE 802.11nHT 20 modulation (6.5Mbps) Test Result
Channel Data Measured FESCZZE;” Result
Channel Frequency Rate 6dB Bandwidth Li.mit
(MHz) (Mbps) (MHz) (kHz)
Chain 0
Chi51 5755 135 36.394 >500 Pass
Ch159 5795 135 36.392 >500 Pass
Chain 1
Chi151 5755 13.5 36.475 >500 Pass
Ch159 5795 135 36.414 >500 Pass
Chain 2
Chi151 5755 13.5 36.482 >500 Pass
Ch159 5795 135 36.430 >500 Pass
Chain 0:
- Agilent
Ch Freq ©5.795 GHz ; Tracg
Occupied Bandwidth
Clear Write
Max Hold
Min Hold
View
wRes BH 100
Occupied Bandwidth Occ BH % Pwr Blank
36.1245 MHz % dB
Transmit Freq Error ¢ Hz ll'iofrg
% dB Bandwidth 4 MHz g

Copyright 2000-206085 Agilent Technologies
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Product Service
- Agilent Trace
Ch Freq  5.755 GHz Trig Free , 1race
Occupied Bandwidth I e
Clear Write
Max Hold
f_,."»-J"-.-f-.-rIM‘l'|"F""-'."r’l““»"h”"‘-'r'tn"*""t'o-l = .
! \ Min Hold
.M’"'-M-.l' Al
b
View
Occupied Bandwidth Occ BN % Pur 9 Blank
36.1751 MHz x dB
Transmit Freq Error  5.257 1H0{§
% dB Bandwidth 2 MHz o
Copyright 2000-268085 Agilent Technologies
Chain 1:
% Agilent Trace
Ch Freq 5.755 GHz . ) Tracg
Uccupied Bandwidth |
Clear HWrite
Max Hold
= g‘n,‘.rn._.,,I.-.\-'..,,\-'1-!."u,t+.-J"-\-‘-'-v-l"...-u‘fm'u-'h;-_‘l I,..-.I.J‘—Jl.1\'-1‘!-r"-'\'-"\f-.?|"-.l"'n’\"-"-r"r'a-i-"l;qﬁ < I
] b L Min Hold
View
s BH 1 i ; Sweep 5.76 ms -
Occupied Bandwidth Occ BH % Pur Blank
36.2064 MHz X dB .
Transmit Freq Error 1 1"10]["3
% dB Bandwidth . f
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Product Service
- Agilent Trace
Ch Freq  5.795 GHz Trig Free , 1race
Uccupied Bandwidth |
Clear HWrite
Max Hold
3 Io,u.;,.,\,._n-..-,l'1.n_,-|-._;‘-.,.,,_,4':_‘:.__,l,',lh.1|'|‘_._“ o herssabr b pipe "'M’!"-‘Ml,..'?l < L
/ i { Min Hold
‘.U\.—"rw_-n“-"""r-‘rv - =
View
{HZ #\/BH <HZ =0 5,76 m A1 B
Occupied Bandwidth Occ BH 7 Pur Blank
36.1735 MHz X dB .
Transmit Freq Error j 1"10]["3
% dB Bandwidth 4 MHz a
File Operation Status, A:\SCREMN3Z0.GIF file saved
Chain 2:
- Agilent Trace
Ch Freq  5.755 GHz Trig Free , 1race
Occupied Bandwidth I
Clear Write
Max Hold
Min Hold
View
5 GHz
| 18 kHz ¢ 7 B
Occupied Bandwidth Occ BH % Pwr Blank
36.1961 MHz X dB .
Transmit Freq Error  11. 1H0fI'e2
% dB Bandwidth 5.482 MHz o
File Operation Status. A:\SCREN306.GIF file saved
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- Agilent
Ch Freq 5.795 GHz . ) Tracg
Occupied Bandwidth L
Clear Hrite
Max Hold
= I¢~.,..r-.'.l1.u'--.-'L-..'r»-»-v;a'I,J-.-nl-."-«"l-;-f..l I*,..._1'..-,r»rr'-v-<'-f-"L.-.~'».-..-..,r.,.n‘-..r.,-..l,,.l.,_.l?l &
} t Min Hold
View
Occupied Bandwidth Occ BH % Pur Blank
36.1640 MHz x dB
Transmit Freq Error  -9.131 kHz 1H0fr§
% dB Bandwidth z a
File Operation Status, A:\SCREN321.GIF file saved
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Test Equipment
DESCRIPTION MANUFACTURER MODEL NO. | SERIAL NO. CAL.DUE.DATE
Spectrum Analyzer Agilent E4446A MY41440292 May 08, 2011
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7.7 Power spectral density

Test Method

1 Place the EUT on the table and set it in transmitting mode. Remove the antenna from the
EUT and then connect a low loss RF cable from the antenna port to the spectrum analyzer.

2 Set the spectrum analyzer as RBW = 3 kHz, VBW = 10 kHz, Span = 300kHz, Sweep = 100 s
3 Record the max reading.

Limit
Limit
dBm /3 kHz
8
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Power spectral density
IEEE 802.11b modulation (1Mbps) Test Result
Channel Data Rate Power Spectral | Part 15.247
Channel Frequency (Mbps) Density Limit Result
(MHz) b (dBm/3kHz) | (dBm/3kHz)
CH1 (Chain0) 2412 1 -10.30 8 Pass
CH1 (Chainl) 2412 1 -13.06 8 Pass
CH1 (Chain2) 2412 1 -11.22 8 Pass
CH6 (Chain0) 2437 1 -10.15 8 Pass
CH6 (Chainl) 2437 1 -12.36 8 Pass
CH®6 (Chain2) 2437 1 -10.44 8 Pass
CH11 (Chain0) 2462 1 -9.22 8 Pass
CH11 (Chain1) 2462 1 -11.27 8 Pass
CH11 (Chain2) 2462 1 -12.24 8 Pass
Chain O:
% Agilent Peak Search
Mkrl 2413718106
-1 Next Peak
Next Pk Right
Next Pk Left
Marker
12413718100 GHz in Search
LgAw
3 Pk-Pk Search
Amplitud
-1 dBm
Mkr 5 CF
More
1of2
Copyright 2000-2005 Agilent Technologies
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- Agilent Peak Search
ABm #fAtte ] : Next Peak
Marker
2.439115500 GH=z Next Pk Right
-13.06 dBm
wrpangoann et s ..“rT'1nl“ﬂ.ﬂIl"-4'i'|"HL"’L"H“".‘W“I|I"A\"' T T S WL R PN i RO Next Pk Left
Min Search
Pk-Pk Search
Mkr 5 CF
More
1af2
Copyright 2000-2085 Agilent Technologies
- Agilent Peak Search
Next Peak
Next Pk Right
1
WA A Fpgal "'.""i‘.'\'pa.!'N'1p'"h‘-‘»'.-UL'\-h"l"w'—'-.}fd"\'-:'r-""' J*'\'PNri‘iI'\'h'H’\'\u""M"lV“Ir-ﬂ-"li".1—"'.'lr'JJ—'i\'J-\".l1'"'il"'wl-l-."l“""*r""
Next Pk Left
Marker
2463805000 GHz in Search
ghv [ =11.22 dBm
' o +UBH ISy Pk-Pk Search
Amplitude
2.4E -11. i
Mkr 5 CF
More
1af2
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Chain 1:
- Agilent Peak Search
Mkrl 2.411 17
-18.15 4B Next Peak
Next Pk Right
1
Ty N\-.-,ﬁ'l'l LAy, Jll,-"\lL Jl[_!.,J,J,a'r‘~:1lmwﬁ,_,-,'\'nru\""-"m fln Jl"ﬂi»_;»#‘\l_h-l..'|\-|‘||ﬁ'r'I...l'I|"'|‘H\ﬂll'uﬁ"r.N“I'\Iu'.i" .I'l-"-f|u1_.,|\‘-.-.u1h""-¢. )'-""‘I‘ﬂ-t"u
Next Pk Left
Marker
2.411175100 GHz Min Search
-10.15 dBm
| WUBH WY Pk-Pk Search
Amplitud
-16.15 dBm
Mkr 5 CF
More
1of 2
Copyright 2000-2005 Agilent Technologies
% Agilent Peak Search
Next Peak
2.434986900 GHz Next Pk Right
~12.36 dBm -
-.u.Iﬁ.l\""""'.'.._..1,|,\..,-.._._..\."|.-‘,.,z.\,;-""'-—-...,.‘A,,n,.,;.\u.u\w""-'-,-._.-.l,w }"-.,|.L,,l,.-‘.r-‘*t'.'a.\,,a..-.--&J,,.-1-.--"'_"y\M,..J‘-.F-.r1.—'-,+\,,r.-’-.a1.-w.f"“"-ﬂ-,-.h'-'mi-'-
Next Pk Left
Min Search
Pk-Pk Search
Mkr 5 CF
More
1of 2
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- Agilent Peak Search
Next Peak
Next Pk Right
M L e A g Ty '-'\uf*,.'fﬂ"~,-.-;J.-.-.-.-."'-f'HL\.n'l..L.'.I.,.-1'\-1’"‘-i,i.Flj-rr""u,»a,f...{#.\w‘ g e du
Next Pk Left
Marker
2.459745200 GHz in Search
-18.44 dBm
. #\BH Sweep 100 s (BO1 p Pk-Pk Search
Amplitude
-16.44 dBm
Mkr 5 CF
More
1of 2
Copyright 2000-2085 Agilent Technologies
Chain 2:
# Agilent Peak Search
Mkrl 2.41
Next Peak
Hext Pk Right
o, "J1'-"n.u-'m1w'--.-v"i'-.r\d.u'\,.z.-"f '"\.1-"f.l4-'prm-"""‘l'\,ru‘-.*-f""{1J"'.»*P*‘-"I.-'Hl'v‘4‘».-*4;'.--h-.-';++1.-"'\'l‘r-‘.f-f-"-'dJ-‘-l..w-\f.‘+.-.,\-'.u\f"-..—J"'r.'.,w{.e‘
Next Pk Left
Marker
2.411237200 GHz Min Search
Pk-Pk Search
Mkr 3 CF
More
1 of 2
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- Agilent Peak Search
ABm #Atte ] ] “dBm Next Peak
Marker
2.436177600 GHz Next Pk Right
-11.27 dBm
Lo b "--.,-..;o.I,hr..4.,-f_,...»"-.-ap-a,H'..,..-"'-JlI_.,lp;._"-U‘»-«1..-,--'-.--;-.-..,q.-u“—"""'-'r-.-w‘»1"\_P|Jna.u}.w,-.-.,.-.4;.-'"-‘-"b,|,,~'-\-.-.'.'u.h-L-'n,.\lu\u.m'" bl
Next Pk Left
Min Search
Pk-Pk Search
Mkr 5 CF
More
1af2
Copyright 2000-2085 Agilent Technologies
i Agilent Peak Search
Next Peak
Next Pk Right
1
ol ""I-"'ﬁ.".'l.w~.w"-."1»-"‘l~"-'f"'r"-""'-'Ma\-u“-‘--'u-"r"""‘-"rl-.__a#*r" l-lIh.-‘n*'l*".""1P'q""f“"'”ﬁ'"""-""J—-""‘\h"!.'f'\'"IJI'r'u‘-r.\JILl-l'ip‘|rIF‘“I"‘."h-'ﬂ"""'h"!' Next Pk Left
Marker
2462993000 GHz Hin Search
gfv =12.24 dBm
' Pk-Pk Search
Mkr 5 CF
More
1of 2
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Power spectral density
IEEE 802.11g modulation (6Mbps) Test Result
Channel Data Rate Power Spectral | Part 15.247
Channel Frequency (Mbps) Density Limit Result
(MHz) b (dBm/3kHz) | (dBm/3kHz)
CH1 (Chain0) 2412 1 -12.68 8 Pass
CH1 (Chainl) 2412 1 -16.07 8 Pass
CH1 (Chain2) 2412 1 -15.47 8 Pass
CH6 (Chain0) 2437 1 -11.73 8 Pass
CH6 (Chainl) 2437 1 -16.38 8 Pass
CH6 (Chain2) 2437 1 -15.39 8 Pass
CH11 (Chain0) 2462 1 -12.12 8 Pass
CH11 (Chain1) 2462 1 -15.81 8 Pass
CH11 (Chain2) 2462 1 -16.63 8 Pass
Chain O:
% Agilent Peak Search
Mirl 2.41 5
dBm #Htte ] Next Peak
Marker
2.411998000 GHz
Mext Pk Right
-12.68 dBm _ ¢
Next Pk Left
Min Search
=3l Pk-Pk Search
lFIn'||:l|itl
Mkr 5 CF
More
1of2
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- Agilent Peak Search
1Eim #Atte ; . Next Peak
Marker
2.436997500 GHz
Next Pk Right
~11.73 dBm . g
Next Pk Left
Min Search
#BK 18 Sweep 100 a1 Pk-Pk Search
Mkr 5 CF
More
1 of 2
i Agilent Peak Search
1Eim #Atte ; 1212 dBri Next Peak
Marker
2.461997500 GHz
Next Pk Right
~12.12 dBm _ g
Next Pk Left
Min Search
Pk-Pk Search
Mkr 5 CF
More
1 of 2
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Chain 1:
% Agilent Peak Search
; #Atte ; Next Peak
WERG
2.407965600 GHz
Next Pk Right
-16.07 dBm St PRI
Next Pk Left
Min Search
Pk-Pk Search
Mkr 5 CF
More
1of 2
% Agilent Peak Search
Next Peak
2.442953300 GHz
Next Pk Right
-16.38 dBm g
Hext Pk Left
Min Search
p Pk-Pk Search
Amplitude
-1 im
Mkr 5 CF
More
1of2
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- Agilent Peak Search
1Bm #Atte ] . Next Peak
WERG
2.460736400 GHz
Next Pk Right
-15.81 dBm St PRI
Next Pk Left
Min Search
Pk-Pk Search
Mkr » CF
More
1 of 2
Chain 2:
52 Agilent Peak Search
Em #Atte 3 ] .- Next Peak
Marker
2.412987500 GHz
Next Pk Right
-15.47 dBm g
Next Pk Left
Min Search
#UBK 18 . a1 p Pk-Pk Search
Mkr » CF
More
1 of 2
Report Number: 68.850.10.057.01 Page 155 of 177

Jiangsu TUV Product Service Ltd. — Shenzhen Branch
6 floor, H Hall, Century Craftwork Culture Square, No. 4001, Fugiang Road, Futian District, Shenzhen 518048, P. R. China, Tel. +86 755 8828 6998, Fax: +86 755 8828 5299



&

Product Service
- Agilent Peak Search
Bm #Atte ; 5. Next Peak
Marker
2.439523100 GHz
Next Pk Right
-15.39 dBm _ ’
Next Pk Left
Min Search
#BK 18 Sweep 100 a1 Pk-Pk Search
Mkr » CF
More
1 of 2
i Agilent Peak Search
; #Atte ; | Next Peak
WERG
2.461357700 GHz
Next Pk Right
-16.63 dBm St PRI
Next Pk Left
Min Search
#BH 18 ) -': Pk-Pk Search
Mkr » CF
More
1of 2
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Power spectral density

IEEE 802.11n HT20 modulation (6.5Mbps) Test Result

Channel Power Spectal ikl Poisiey Part 15.247
Channel Frequency D?I\t/liss)te Density %%?girt?/l Limit Result
(MHz) (dBm/3kHz) (dBm/3kHz) (dBm/3kHz)
CH1 (Chain0) 2412 6.5 -15.70
CH1 (Chainl) 2412 6.5 -14.89 -10.51 8 Pass
CH1 (Chain2) 2412 6.5 -15.29
CH6 (Chain0) 2437 6.5 -16.83
CH6 (Chain1l) 2437 6.5 -16.63 -12.08 8 Pass
CH6 (Chain2) 2437 6.5 -17.10
CH11 (Chain0) 2462 6.5 -16.07
CH11 (Chainl) 2462 6.5 -16.10 -10.70 8 Pass
CH11 (Chain2) 2462 6.5 -14.46
CH149 (Chain0) 5745 6.5 -15.53
CH149 (Chainl) 5745 6.5 -14.07 -9.46 8 Pass
CH149 (Chain2) 5745 6.5 -13.37
CH157 (Chain0) 5785 6.5 -13.18
CH157 (Chainl) 5785 6.5 -13.03 -8.79 8 Pass
CH157 (Chain2) 5785 6.5 -14.66
CH165 (Chain0) 5825 6.5 -14.10
CH165 (Chainl) 5825 6.5 -11.07 -7.67 8 Pass
CH165 (Chain2) 5825 6.5 -12.67
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Chain O:

% Agilent Peak Search

Next Peak
Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr » CF

More
1 of 2

Copyright 2000-2085 Agilent Technologies

% Agilent Peak Search

Next Peak
Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr 5 CF

More
1 of 2

# -l #JBH ; #5 a1 o
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- Agilent Peak Search

Next Peak
Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr » CF

More
1 of 2

Peak Search

Next Peak

5.742501600 GHz
-13.53 dBm

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

Mkr » CF

More
1 of 2
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- Agilent Peak Search
4Bm #Atte ] ] Bm Next Peak
Marker

G.782501500 GH=z Next Pk Right
-13.18 dBm

T Next Pk Left

Min Search

#\BH Sweep 100 s (BAL p Pk-Pk Search

Mkr 5 CF

More

1 of 2

i Agilent Peak Search

Next Peak

5.831278900 GH=z Next Pk Right
-14.10 dBm

Next Pk Left

Min Search

Pk-Pk Search

-14.18 dBm

Mkr 5 CF

More

1 of 2
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Chain 1:

% Agilent Peak Search

Next Peak
Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr » CF

More
1 of 2

Copyright 2000-2085 Agilent Technologies

% Agilent Peak Search

Next Peak
Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr 5 CF

More
1 of 2

# -l #/BH > #

File Operation Status. A:\SCREN826.GIF file saved
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- Agilent Peak Search

Next Peak
Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr » CF

More

WUBH L of 2

Peak Search

Next Peak

5.7436388500 GHz
-14.87 dBm

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search
-14.87 dBm
Mkr 5 CF

More
1 of 2
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- Agilent Peak Search
4Bm #Atte ] ] Bm Next Peak
Marker

G.783699500 GH=z Next Pk Right
-13.03 dBm

Next Pk Left

Min Search

Pk-Pk Search

Mkr 5 CF

More

1 of 2

i Agilent Peak Search

Next Peak

5.823699500 GHz Next Pk Right
-11.07 dBm

Next Pk Left

Min Search

Pk-Pk Search

-11.87 dBm

Mkr 5 CF

More
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Chain 2:

# Agilent Peak Search
Mkrl 2.414 494 5 5

Next Peak
Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr » CF

More
1 of 2
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% Agilent Peak Search

Next Peak
Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr 5 CF

More
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- Agilent Peak Search

Next Peak
Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr » CF

More
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Peak Search

Next Peak

5.7393953000 GHz
-13.37 dBm

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

Mkr » CF

More
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- Agilent Peak Search
ABm #Atte } “dBm Next Peak
Marker

G.789966600 GHz Next Pk Right
-14.66 dBm

Next Pk Left

Min Search

#\BH Sweep 100 s (BAL p Pk-Pk Search

Mkr 5 CF

More

1 of 2

i Agilent Peak Search

Next Peak

5.819954500 GHz Next Pk Right
-12.67 dBm

Next Pk Left

Min Search

Pk-Pk Search

Mkr 5 CF

More
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Power spectral density

IEEE 802.11n HT40 modulation (13.5Mbps) Test Result

Channel Power Spectal ikl Poisiey Part 15.247
Channel Frequency D?I\t/liss)te Density %%?girt?/l Limit Result
(MHz) (dBm/3kHz) (dBm/3kHz) (dBm/3kHz)
CH3 (Chain0) 2422 13.5 -20.14
CHS3 (Chainl) 2422 135 -22.80 -16.26 8 Pass
CH3 (Chain2) 2422 13.5 -20.58
CH6 (Chain0) 2437 13.5 -20.53
CH6 (Chainl) 2437 13.5 -22.17 -16.48 8 Pass
CH6 (Chain2) 2437 135 -21.22
CH9 (Chain0) 2452 13.5 -21.10
CH9 (Chain1) 2452 13.5 -22.78 -16.78 8 Pass
CH9 (Chain2) 2452 135 -20.99
CH151 (Chain0) 5755 13.5 -21.46
CH151(Chainl) 5755 135 -20.53 -16.36 8 Pass
CH151 (Chain2) 5755 135 -21.48
CH159 (Chain0) 5795 135 -21.44
CH159 (Chainl) 5795 13.5 -20.44 -16.00 8 Pass
CH159 (Chain2) 5795 135 -20.50
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Min Search
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Min Search

e p e,
o L

Pk-Pk Search

Mkr 5 CF

More
1 of 2

# #JBH ; #5 a1 o

Copyright 2000-2085 Agilent Technologies

Report Number: 68.850.10.057.01 Page 168 of 177

Jiangsu TUV Product Service Ltd. — Shenzhen Branch
6 floor, H Hall, Century Craftwork Culture Square, No. 4001, Fugiang Road, Futian District, Shenzhen 518048, P. R. China, Tel. +86 755 8828 6998, Fax: +86 755 8828 5299



&

Product Service

- Agilent Peak Search

Next Peak
Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr » CF

More
1of2

Copyright 2000-268085 Agilent Technologies

i Agilent Peak Search

Next Peak

5.7624388500 GHz

-21.46 dBm Next Pk Right

Next Pk Left

e
e s

Min Search

Pk-Pk Search

pli
-21.48 dBm

Mkr » CF

More
1 of 2

Copyright 2000-2085 Agilent Technologies

Report Number: 68.850.10.057.01 Page 169 of 177

Jiangsu TUV Product Service Ltd. — Shenzhen Branch
6 floor, H Hall, Century Craftwork Culture Square, No. 4001, Fugiang Road, Futian District, Shenzhen 518048, P. R. China, Tel. +86 755 8828 6998, Fax: +86 755 8828 5299



&

Product Service
- Agilent Peak Search
1Bm #Atte ] Next Peak
Marker
5.812458400 GHz Next Pk Right
-21.44 dBm
L Next Pk Left
Min Search
Pk-Pk Search
Mkr 5 CF
More
1af2
Copyright 2000-2085 Agilent Technologies
Chain 1:
# Agilent Peak Search
Mkrl 2.415 '
Next Peak
Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search
Mkr 5 CF
= —T TR More
#Res B 3 kHz #UBH : #Smeep b hor 2
Copyright 2000-2005 Agilent Technologies
Report Number: 68.850.10.057.01 Page 170 of 177

Jiangsu TUV Product Service Ltd. — Shenzhen Branch
6 floor, H Hall, Century Craftwork Culture Square, No. 4001, Fugiang Road, Futian District, Shenzhen 518048, P. R. China, Tel. +86 755 8828 6998, Fax: +86 755 8828 5299



&

Product Service

- Agilent Peak Search

Next Peak
Next Pk Right
Next Pk Left
Min Search
", ™
TS S i

Pk-Pk Search

Mkr » CF

More
1 of 2

i Agilent Peak Search

Next Peak
Next Pk Right
Next Pk Left

Min Search

h bbb et
natygornd it bl Y

Pk-Pk Search

Mkr » CF

More
1 of 2

Copyright 2000-2085 Agilent Technologies

Report Number: 68.850.10.057.01 Page 171 of 177

Jiangsu TUV Product Service Ltd. — Shenzhen Branch
6 floor, H Hall, Century Craftwork Culture Square, No. 4001, Fugiang Road, Futian District, Shenzhen 518048, P. R. China, Tel. +86 755 8828 6998, Fax: +86 755 8828 5299



&

Product Service
- Agilent Peak Search
4Bm #Atte ] ' “dBm Next Peak
Marker

G.761265600 GHz Next Pk Right
-20.53 dBm

Next Pk Left

Min Search

#\BH Sweep 100 s (BAL p Pk-Pk Search

Mkr 5 CF

More

1 of 2

i Agilent Peak Search

Next Peak

5.803720400 GHz Next Pk Right
-20.14 dBm

Next Pk Left

Min Search

Pk-Pk Search

Mkr 5 CF

More

1 of 2

Report Number: 68.850.10.057.01 Page 172 of 177

Jiangsu TUV Product Service Ltd. — Shenzhen Branch
6 floor, H Hall, Century Craftwork Culture Square, No. 4001, Fugiang Road, Futian District, Shenzhen 518048, P. R. China, Tel. +86 755 8828 6998, Fax: +86 755 8828 5299



&

Product Service

Chain 2:

% Agilent Peak Search

Next Peak
Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr » CF

More
1 of 2

Copyright 2000-2085 Agilent Technologies

% Agilent Peak Search

Next Peak
Next Pk Right
Next Pk Left

Min Search

__P,.,Hr.._.-Lﬂ"\v.,4"‘v"-«'1-._.----L-\..,,__._.w_ g

P
"'h.ﬂr.p__r'-.-eﬁ'ﬂ" N’"l,r'

Pk-Pk Search

Mkr 5 CF

More
1 of 2

# #JBH ; #5 a1 o

Copyright 2000-2085 Agilent Technologies

Report Number: 68.850.10.057.01 Page 173 of 177

Jiangsu TUV Product Service Ltd. — Shenzhen Branch
6 floor, H Hall, Century Craftwork Culture Square, No. 4001, Fugiang Road, Futian District, Shenzhen 518048, P. R. China, Tel. +86 755 8828 6998, Fax: +86 755 8828 5299



&

Product Service

- Agilent Peak Search

Next Peak
Next Pk Right
Next Pk Left

Min Search

i,
Parie PrLT
ety o R T P .

g “"h.

Pk-Pk Search

Mkr » CF

More
1 of 2

Peak Search

Next Peak

5.7599838500 GHz

-21.48 dBm Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

Mkr » CF

More
1 of 2

Copyright 2000-2085 Agilent Technologies

Report Number: 68.850.10.057.01 Page 174 of 177

Jiangsu TUV Product Service Ltd. — Shenzhen Branch
6 floor, H Hall, Century Craftwork Culture Square, No. 4001, Fugiang Road, Futian District, Shenzhen 518048, P. R. China, Tel. +86 755 8828 6998, Fax: +86 755 8828 5299



&

Product Service
- Agilent | Peak Search
ABm #Atte ] Next Peak
Marker

G.789996000 GHz Next Pk Right
-20.50 dBm

Next Pk Left

Min Search

#\BH Sweep 100 s (BAL p Pk-Pk Search

Mkr 5 CF

More

1 of 2

Report Number: 68.850.10.057.01 Page 175 of 177

Jiangsu TUV Product Service Ltd. — Shenzhen Branch
6 floor, H Hall, Century Craftwork Culture Square, No. 4001, Fugiang Road, Futian District, Shenzhen 518048, P. R. China, Tel. +86 755 8828 6998, Fax: +86 755 8828 5299



&

Product Service
Test Equipment
DESCRIPTION MANUFACTURER MODEL NO. | SERIAL NO. CAL.DUE.DATE
Spectrum Analyzer Agilent E4407B MY41440292 May 8, 2011
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8 System Measurement Uncertainty

For a 95% confidence level, the measurement expanded uncertainties for defined systems, in
accordance with the recommendations of ISO 17025 were:

System Measurement Uncertainty

ltems Extended Uncertainty
RE Field strength (dBuV/m) U=4.6dB; k=2(30MHz-1GHz)
CE Disturbance Voltage (dBuV) U=3.3dB; k=2
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